5Entn;|z &6

ONE-STOP PARTS SOLUTION
£ ®|s] X6
AL Sk B8 /S LR ¥R 44:CYLINDER HEAD ASSY/CYLINDER ASSEMBLY -

ﬁf 475 (PART CODE) x4 % (CHINESE DESCRIPTION) K?‘)%Zéi&RI(F’E:\:)%L;SH BE | ETERBIARK

1 |11226-1088-000086 CG125D-CK L3k |3%(CG125D-C)8806 UPPER COVER, CYLINDER HEAD
2 |B057890006002870X  |GB57894R1EM6x28(2% [-14¢) BOLT M6X28

3 |1572B-1008-0000 CGL25DESHEH & SEAL, VALVE STEM

4 |81300-1006-0004 CB125H A TEZE BB {4 (NGK)DSEA SPARK PLUG

5 |90103-1088-0000 CG125D-CKELL 3wt pE SEAL RING OF UPPER COVER, CYLINDER HEAD

6 |9022B-J034-0100 CG150DSELLHE AL (RB) GASKET ASSY, CYLINDER HEAD

7 |91521-10002000000 TEfL4$10x20 PIN 10X 20

8 |B057890006002270X  |GB57894RIEM6Ex22(2% [-14¢) BOLT M6 X 22

9 |1110B-J034-240086 CG150D-2# S FLIA BB (FL17:149 8806) CYLINDER ASSEMBLY

10 [90205-LA66-0000 CG200-ASELIRZ £ 44 \AAANAL AR FgA 1
11 |91104-1008-00000X CG125DEL LT (A ik M8x78(2% (1 5E) VVVVVV. %qg&w UJTU1
12 |93301-80852018000 SEHE $8.5x2xp18 WASHER 8.5X2X18

13 {1122B-J089-100386 CG150D-CRELLHE((FFER I 1L M8) 8806]M8/58 CYLINDER HEAD ASSY

14 |91138-1008-01000X CG125DELLHF A INLIEFEMBX38(24 [ 4E) BOLT M8 X 36

15 |B057830006002020X  |GB57834R4EM6x20(2% [5¥) BOLT M6 X 20

16 |B061700006000060X  |GB61708RFEM6( 2% [4¥F) NUT 6

17

18

19

20

21

22 ALK B /AR A
23 CYLINDER HEAD ASSY/CYLINDER ASSEMBLY
24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

13



ONE-STOP PARTS SOLUTION

5|87 @] 4 [X]B)
B.SHL#) VALVE MECHANISM

ﬁ:f 4458 (PART CODE) X HHR (CHINESE DESCRIPTION) K%i’ﬁléﬁgﬁ;'s"‘ %T% FHERUARK

1 |15701-J034-0001 CG150DH#S (IR EE) INTAKE VALVE 1

2 |15702-J034-0000 CG150DHES ] EXHAUST VALVE 1

3 |15706-1008-0000 CG125DK[ /M R () OUTER VALVE SPRING RETAINER| 2

4 [15708-1008-0000 CG125D [ J A5 EE A (F) SPRING SEAT 2

5 |15703-1008-0000 CG125D" 51 J4haas VALVE OUTER SPRING 2

6 |15704-1008-0000 CG125D 1 IR VALVE INNER SPRING 2

7 |15710-1008-0000 CG125DK[JNAINHEEH S INNER SPRING, ASSY 2

8 |15705-1008-0000 CG125DK | |58 L (k) SPRING SEAT 2

9 |15707-1008-0001 CG125D | JHiR (BHRY) VALVE LOCKER 4

10 |15404-1008-0000 CG 125D ] I B o 15 R 4T SCREW, VALVE CLEARANCE 2

11 |15403-1008-0000 CG 125D ] I B i 15 R AR AL TANME CLFARMIEE o s 18
12 |91180-1008-0000 CG125D _E R i EM8x28 VVVVVV.Doale, UIJTT I 4
13 |93301-80852018000 SEHE $8.5x2xp18 WASHER ¢8.5X2X ¢ 18 3

14 |1540A-1088-0000 CG125D-CK| ]| FIREIHE ROCKER ARM ASSEMBLY, VALVE | 1

15 |1532A-1008-0001 CGL25D-2# R &S HEFTFH & ALUMINUM ALLOY PUSH ROD ASSEMBLY | 2

16 [93303-51230220900 |5 P HAE $912.3%0.2x¢20.9 WASHER ¢ 12.3X0.2X $20.9 | 1

17 |15407-1008-0000 CG125D i LOWER ROCKER ARM 2

18 |15408-1008-0500 CG125D-3# T PRl SHAFT, LOWER ROCKER ARM 1

19 |90101-20180000250  |OZ!Ep18x2.5(5mAEEAR) 0-RING $18X2.5 1 21
20 |15109-1008-0000 CG125DBL S ki3 EE SPRING 1 20
21 |90101-20200000250 |0 p20x2.5(5mEEAR) 0-RING $20X2.5 1

22 |15105-J034-0300 CG150D-44F2 S LTl ATR MLET CAM SHAFT 1

23 [93301-51421024000 R G14.2x1x 24 WASHER & 14.2X1X $24 1

24 |1510A-1008-0000 CG125DIE I MBI NG DRIVEN SPROCKET COMP | 1 S HH

paisy

;53 15501-1008-0000 CG125DHET 542 LEADING RACK, PUSH ROD 1 VALVE MECHANISM
27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

13



2 S

ONE-STOP PARTS SOLUTION
£ ®|s] X6
ih%h4i s CRANKCASE COVER

ﬁ:f 4458 (PART CODE) 4K (CHINESE DESCRIPTION) K%i’ﬁléﬁgﬁ;'s"‘ %T% FHERUARK

1 |B16674A006004070X |GB16674/|MiiZfEM6ExA0(2% [ 5¥) BOLT M6 X 40 10

2 |B16674A006005070X  |GB16674/|NiZAEMEX50(2% [ 4E) BOLT M6 X 50 1

3 |12426-1008-0000 CG125DHLH I ZE R OTL LELVE SIGHT WINDOW 1

4 [90304-1006-0000 CB125RIE Bl T 16x28x7(T KL OIL SEAL 16X28X7 1

5 |2242A-1008-00000X CG125DEA BRI EHESORBEEH 24 CONTROLLING ARM ASSEMBLY, CLUTCH | [

6 [90101-20065000190  [0%E b 6. 5X 1. 9 kL) 0-RING $6.5X1.9 2

7 |22427-1008-0000 CG125DE & R IR o CLUTCH CONTROLLING ARM SPRING | 1

8 |22429-1008-0000 CGL25DEE /A B CLUTCH SEPARATION CAM 1 4
9 |B000910002001600C  |GBO1FF O442x16(F4¢) UNCORK PIN 2X16 1

10 |12421-1008-100C85 CG125D7 B Efiff 25 [ZONGSHEN E 2 (fi 2155 [CG OB [E]] 8805]FELE|COVER COMP. RIGHT CRANKCASE| 1

11 |14301-1006-01000G CBL25RIHLAR A &(B R BE) DR vnannannay S RULER ASSY Lo o~ ahd A de

12 [90101-10180000300 |0 & 18X 3 (1 5D VVVVVV. atcupemoto.Com
13 |91521-08001400063 TE R4 d8x14xd6.3 DOWEL PIN &8X14X &6.3| 2

14 |90206-1008-0000 CG125DA B FiliE s TR GASKET, R.CRANKCASE COVER | 1

15 [91521-10001400000 | E 41014 DOWEL PIN ¢ 10X 14 2

16 |90101-10132000265 | OZIE1$13.2x2.65( T A 0-RING & 13.2X2. 65 1 2
17 |12303-G011-000085  |C100/IN{fF2%(8805) CAP, SMALL VIEW HOLE 1

18 |92102-1008-0001 CG125D& MK (Eh1E) BEARING 1

19 [12301-1008-100085 CG125D 7 B fill i A5 [ B AR ({5 £175K) 8805] FRONT PART, L.CRANKCASE COVER | [

20 |90204-1008-0000 CG125DZ B il AT s AR GASKET, L.CRANKCASE COVER | 1

21 |90101-10274000265 |0 $p27.4x2.65( T Fh%) 0-RING ¢ 27.4X2.65 1

22 |12307-1008-100U0G CG125DZA Fi 3 S5 11i55(ZSMCO figifa 7k B4%) DECORATE COVER, L. CRANKCASE COVER | |

23 |B16674A006002570X  |GB16674/MiEiEMEx25(2% [1%5E) BOLT M6 X 25 1 i e A
24 |12308-1008-400085 CG125DINIL ke 35 (AR (BRXEK) 8805] COVER, REDUCTION GEAR 1 CRANKCASE COVER
25 [90101-10620000300  |OZ!Eb62x3(T HEHKL) 0-RING $62X3 1

26 |12302-1008-060085 CG125D 7 Bh il 4[5 26 [(CG125D-1Y-26CH#) 8805) BACK PART, L.CRANKCASE COVER 1

27 |B16674A006002870X  |GB16674/MEIZFEM6Ex28(24 (5 £¢) BOLT M6X28 2

28 |B16674A006005070X | GB16674/N B HM6EX50(2% [14¢) BOLT M6X50 2

29 |B16674A006004070X  |GB16674/NMEIZFEM6Ex40(24 (5 5¢) BOLT M6X40 5

30 |B16674A006002070X  |GB16674/|MiB i M6x20(2% [ 4¢) BOLT M6X 20 3

31 |[BO08180006001220X  |GB8188R5TM6x12(2% (4 5¥E) SCREW M6X 12 4

32

33

34

35

36

37

38

39

40

41

42

43

44

45

13



2 AL

ONE-STOP PARTS SOLUTION
BB OE0EN)

SA R E R CLUTCH ASSY

F5

No.

Y (PART CODE)

B4 HR (CHINESE DESCRIPTION)

X4 (ENGLISH

DESCRIPTION)

f 873

QTY

£ VEREMARK

—

22314-1008-0000

CG125D &5 5 2 AT

ROD, CLUTCH PUSH

hRs

22401-1008-0000

CG125D 8 £ 3 4r i2

SEPARATING AXLE SLEEVE

b

B16674A006002270X

GB16674/MEIRFEME X 22 (2 F£¥)

BOLT M6X22

92102-00000006001

% (6001)

BEARING (6001)

22121-1008-0000

CG125D &5 £ i i i

END COVER, CLUTCH

22142-1006-0000

CB125H &5 £ 4% 543

SPRING, CLUTCH

91403-1008-0000

CG125DE & #1420

ELASTIC CHECK RING

22105-1006-0000

CBI25[H S & e b B

CENTER SLEEVE, CLUTCH

© || |o o[ [w o

22214-1006-0000

CBI25HI 24 £ #5 E 2 BEHE )T

DRIVE FRICTION DISK

22215-1006-0000

CBI125HI 25 £ 28 M) BEHE )7

OUTER FRICTION DISK A

22122-1006-0000

CBI25H & & 2% 4

S—‘»&U‘!»—‘»—‘»&»—‘»—‘»&

22002-1006-0000

CBI25H B & 2R 1B 4 P

ESUBRPLATE.  GUTOL 1
dLUpcCl

—

22150-1008-0000

VVVVVV.
CG125D B &5 2 Ak R4 A

OUT CASE ASSEMBLY, CLUTCH

22000-1008-0100

CG125D-1# 58 & 28 K A (CG125D-1# CGHLIA73t44E5 ) & @R

CLUTCH ASSY

CLUTCH ASSY

13



ONE-STOP PARTS SOLUTION

5|87 @] 4 [X]B)
N Vv
LM B4/ Pl 985 2304 OIL PUMP/OIL FILTER

ﬁ:f %1 (PART CODE) HIX 4 H (CHINESE DESCRIPTION) K%i’ﬁléﬁgﬁ;'s"‘ %T%
1 |14200-1006-0000 CBL25RIHLIAE A Be bt OIL FILTER, COMP 1
2 |14201-1006-0000 CB125 ML I B IS 5 o % 0IL PIPE 1
3 |[B008190105001220X  |GB819. 1HR4TM5 X 12 (2% 1 %%) SCREW M5X 12 3
4 |14202-1006-0000 T L SPRING, OIL PIPE 1
5 |14207-1006-0000 ik A% OIL FILTER COVER 1
6 |14208-1006-0000 N kooinakil OPEN PIN 1
7 90209-1006-0000 R B Bl s 2 BT GASKET, OIL FILTER 1
8 [91203-1008-0000 CG125DAL g7 25 WbR BF NUT 1
9 [22004-1006-0000 CBI25HI B4 £ AR 2 [ 16. 5 X 2 X 27 DISH WASHER, CLUTCH 1
10 |14205-1006-0000 CB125 AL i 8355 7% 14 OIL FILTER BODY 1
11 [23101-1008-0002 CG125DE F (R E % 1814) wamana s [BRIVARLDRIVE GEIR. o~ oo d
12 [90101-10094000240 |0 E$9.4x2.4( T H&EL) VVVVVV. c BT IOl JEL
13 |B008190104001020X  |GB819. 1H24TM4 X 10 (P2 F1%H) SCREW M4X 10 2
14 |14108-1088-0000 CG125D-CHLMZE #itRk OTL PUMP COVER 1
15 [14111-1088-0000 CG125D-CHILIHIZE I %1 INNER ROTOR, OTL PUMP 1
16 |14112-1088-0000 CG125D-CHLIZE AP T OUTER ROTOR, OIL PUMP 1
17 {14110-1088-0000 CG125D-CHLiH ZE A (k) OIL PUMP_BODY 1
18 [B0030900027120000  |GB3097& 2. 7X 12 PIN 2.7X12 1
19 {1410B-1088-0000 CG125D-CALIM FE Vi e 20 & (/& =0) OIL PUMP_GEAR ASS. 1
20 |B008190105003020X  |GB819.18R5TM5x30(2% [ 4¥) SCREW M5 30 2
21 |14100-1088-0000 CG125D-CHLIHZE (3914 HEN=L) OTL _PUMP_ASSY 1
22

23

24

25

26

27

28

29 Pt 2= 302 /DL i g8 75 2% S04
30 OIL PUMP/OIL FILTER
31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

13



ONE-STOP PARTS SOLUTION

5|87 @] 4 [X]B)
Hi#h%8 CRANKCASE
ﬁ:f 4458 (PART CODE) X HHR (CHINESE DESCRIPTION) K%i’ﬁléﬁgﬁ;ﬁ“ %T% FHERUARK
1 |B16674A006005570X  |GB16674/MEIEFEMEX55(2 (4 £¢) BOLT M6 X 55 1
2 |22422-1008-00030X CG125D-3¢ B A MMNE T L AE) HOLDER, CLTUTCH CABLE 1
3 |91101-1008-0100 CG125D-2#S FL L AEFEA(126mm SH3E BR4022mm 1% $6.3) CYLINDER STUD BOLT A 1
4 |91101-1008-0200 CG125D-3# S FI WL iEH2A(126mm BE2722mm FF1E$7.5) CYLINDER STUD BOLT A 1
5 |93301-C1252022008 | F#fEb12.5x2xd22( B %E) WASHER & 12.5X2X ¢ 22 4
6 |91212-1008-00000C CG125DFILABRE KB FEM8x32(F48) NUT 3
7 |91212-1088-0000 CG125D-CS L kK-8 REM8x32 (58 i) NUT 1
8 [91216-1088-0000 CG125D-CHRRF Il R S e L 25 IR RFME NUT 3
9 |93301-70801016000 SFEHAE G8x1xd16 WASHER $8X1X ¢ 16 6
10 {91102-1008-0200 CG125D-3# S KT WL iE#2B(132mm #R4722mm #F 1% ¢$7.5) CYLINDER STUD BOLT B 2
11 |90208-1008-0000 CG125DRA A LT AP AR SKET, CRANKCASE Ly o st e
12 [1212B-1034-010085 | CG150D-2# % B2 £ (8805) VVVVVV. ALY TTTU LU,
13 |12103-1008-0000 CG125DR44EH POSITION PLATE 1
14 |B16674A006001270X  |GB16674/MEiEIEMEx12(2% 11%E) BOLT M6X12 1
15 |92102-1008-0001 CG125D& MK (Eh1E) BEARING 1
16 |B16674A006005070X  |GB16674/MiEiEMEx50(% [1%E) BOLT M6 X 50 9
17 |B16674A006009570X  |GB16674/MiEiEMEx95(2% [1%5E) BOLT M6X 95 1
18 |11230-1006-00000W CBL2SHIS| I =5 (A siE) COVER, VALVE CHAMBER 1
19 |90101-20350000300  |OZY[E$35x3(FMEERK) 0-RING $35X3 1
20 [14221-1006-0000 CB125BN AL 8 fN i SPRING, OIL FILTER STRAINER | 1
21 |1431B-1006-0000 CBI25RIHLR A & STRAINER, OTL FILTER 1
22 |90301-1006-0000 CBI25RHAY Y hEF 14x28x7(T k%) OIL-SEAL 14X28X7 1
23 |1213B-1008-0000 CGL25DI R4S A S PRESSING PIN BODY ASSY 1 23
24 |B16674A006002570X | GB16674/N B IEM6EX25(2% [14¢) BOLT M6X25 1 ihh# CRANKCASE
25 [91103-1008-00000X CGL25DRGHIRE (2 HE) OTL DRAIN PLUG 1
26 |93301-71212020000 | FHRE H12.1x2x$20 WASHER & 12.4X2X $20 1
27 |90302-1008-0000 CG125DRR %S 34x50x7( T BEEL) OIL-SEAL 34X50X7 1
28 |B057830006001220X  |GB57834R4EM6Ex12(24 [55¥) BOLT M6X 12 1
29 |15108-1008-0000 CG125DIMES Ry STOP PLATE, CAMSHAFT 1
30 [92102-0000006202Z  |%f&(62022) BEARING (62027) 1
31 [92102-000HK212810  |i%&%f & (HK21x28%10) NEEDLE BEARING (HK212810) | 1
32 |1222B-1088-000185 CG125D-CH Bl i 21 £:(8805) RIGHT CRANKCASE BLOCK 1
33 |92102-00000006006 | & (6006) BEARING (6006) 1
34 [92102-000NK152312  |7&%f K (NK15%23x12) NEEDLE BEARING (NK152312) | 1
35 [92102-00000006204  |i7&(6204) BEARING (6204) 1
36 [90303-1006-0000 CB125 IR i HiE 20x34x7 (T A5HK) OIL SEAL 20X34X7 1
37 |91521-10001400000  |EfI4d10x14 DOWEL PIN ¢ 10X 14 4
38 [91107-LE37-01000X CBB200;HA-2# FE M E LI (2 B 5 BOLT 2
39 |93301-80821014000 SEHE $8.2x1x 14 WASHER ¢8.2X1X ¢ 14 4
40 {19303-1060-0100 CB125D;R /A - 14 F 2 £l B 41 4 (L:340) OTLPTPE ASSY 1
41 |91185-1088-0000 CG125D-CHE HE L (FLIEL0) VITTA TIE-IN 1
42 |19320-1088-0000 CG125D-CHE 41 & GERERE 1) VITTA COMBINATION 1
43
44
45

13



"@
SERCUBE

Jag

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

i AT 3B /352 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

NO. 4T (PART CODE)

HH3C4FK (CHINESE DESCRIPTION)

X4 (ENGLISH

DESCRIPTION)

f 873

QTY

£ VEREMARK

1 [1320B-J034-2300

CG150DHA % 1T 35 (4 (3L Z4&KT)

CRANKSHAFT CONNECTING-ROD ASSY

91601-1008-0000

CG125D}: [ 425 X 14 X 4

SEMICIRCULAR KEY

92102-00063-28-P5

#hi7K (63/28/P5)

BEARING (63/28/P5)

92102-63-28-RS-P5

7K (63/28-RS/P5)

BEARING (63/28-RS/P5)

CG125D fifi il (E i 32 3 ki 56

HUB DUMP CHAIN SPROCKET

13220-J034-0400

CGL5ODH Fi AT A & OehizR ., FIIEE . T30 372 4RKT

CONNECTING ROD COMP 3

2

3

4

5 |13222-1008-0000
6

7 [13103-J034-0400
8

CG150D35 LA — (4 %E)

PISTON RING 1

13104-J034-0000

CG150DF5FEIF —

PISTON RING 2

9 |13120-J034-0000

CG150DJH I A

OIL RING ASSY

10 [1310A-J034-0303

CG150D;F ZEH 1k (—FFPVD)

PISTON RING COMP

11 [91401-1006-0000

CBL25REE R IR

i:._‘._‘._‘._‘._.._‘._.._‘

12 |13102-)034-0000

CGIS0DIEE VVVVVV.

LK BNGAPISTRCPI
alUUC|

13 |13101-J034-0300

CG150D;FZE (B )

PISTON

14 |91106-1008-0001

CG125DHE 12755 I8 M 10x36( i)

BOLT M10X36

0 3 A 0/
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

13



ONE-STOP PARTS SOLUTION

S EIR I EES()
&SP TRANSMISSION MECHANISM

ﬁ:f %1 (PART CODE) HIX 4 H (CHINESE DESCRIPTION) K{fi’ﬁ I;ﬁgﬁ;'s"‘ %T% FLERTMARK
1 ]93301-61521025000 | *FHEE ¢ 15. 2 X 1X & 25 (T HAK) WASHER ¢ 15.2X1X $25 1

2 123222-1008-0002 CG125D FiAY A2k i e GEAR M-2 1

3 123222-1008-0005 CG125D Fi A E A5k, i fe GEAR M-5 1

4 [23223-1006-0000 CB125JHIH5 £E kR IEI17. 3(20) X 1. 6X 26 WASHER 17.3(20) X1.6X26| 3

5 |23226-1008-0000 CG125DF: ik ke - el CIRCLIP 3

6 [23222-1008-0004 CG125D FiAY A4k i e GEAR M-4 1

7 123222-1008-0003 CG125D FiAY Al 3k i & GEAR M-3 1

8 [23221-1008-0000 CG125DFLAY F= bt TRANSMISSION MAIN SHAFT | 1

9 193301-62020527000  |*P#4 ¢ 20. 2X0.5X 27 WASHER $20.2X0.5X $27| 1

10 |23231-1008-0000 CG125DFHl e Bh ke 45 FINAL SHAFT 1 24
11 |93301-61521030000 | P44 ¢ 15. 2X 1X $ 30 Ay LASHER R 152X K P30 Al e
12 [23248-1008-0000 _ |CGL25DRIH /S 2Nl b kide VVVVVV. aUUDUCT1ULU.
13 [23203-1008-0003 CG125DEI A 2h i e+ B GEAR BUSH 1

14 193301-51650524000 | *F#4FE  16.5X0.5X ¢ 24 WASHER ¢ 16.5X0.5X $b24| 2

15 [23242-1008-0001 CG125D T A% il 1A% 1A %6 GEAR C-1 1

16 {23203-1008-0001 CG125D &Il LAY e B GEAR BUSH 1

17 |23242-1008-0003 CG125D T A% il 34 1A %6 GEAR C-3 1

18 |23242-1008-0004 CG125D T A% Ell b 4 4% 1A %6 GEAR C—4 1

19 [23241-1008-0000 CG125D- LAY Bl bt TRANSMISSION COUNTER SHAFT | 1

20 |23242-1008-0005 CG125D T A% il 5% 1A %6 GEAR C-5 1

21 |23242-1008-0002 CG125D T A% il b 24 1A %6 GEAR C-2 1

22 93301-52001027000 | *FHRE ¢ 20X 1X ¢ 27 WASHER & 20X 1X ¢ 27 1

23 |23401-1008-0008 CG125DE 5 k£ (428.15) DRIVE SPROCKET 1

24 |23402-1006-0000 CB125R F Bhik ke [E e FIXING PLATE, DRIVE SPROCKET| 1

25 |B057830006001020X  |GB57834R#EM6x10(2% [14¥) BOLT M6X 10 2

26 [93301-51211018000 | "PAAME & 12. 1X1X 18 WASHER & 12. IX1X 018 | 1 |HHfF LI
27 [B0089401160000000 | 6B894. 114 16 CIRCLIP 16 1 TRANSMISSION MECHANISM
28 |2112B-1008-0000 CG125DsE SR 4L & GUIDE PLATE ASS. 1

29 [21119-1008-0000 CG125D 5 B i 46 34 5 SPRING, KICK STARTING RATCHET WHEEL | [

30 |93301-51611024000  |*F#&[E & 16. I X1X $24 WASHER ¢ 16. 1 X1X $24 1

31 |21118-1008-0000 CG125D Ji B e STARTING RATCHET 1

32 {91402-1008-0000 CG125D ) Zhih g 424 & 18. 5X 1. 2X $22. 4 CIRCLI $18.5X1.2X 22.4 | 1

33 [93301-62000527000  |*F-HE ¢ 20X 0. 5X ¢ 27 WASHER 20X 0.5X ¢ 27 1

34 |21117-1008-0002 CG125D ) ik (g 8Y) GEAR, KICK STARTER 1

35 [21107-1008-0001 CG125D i Ay dl1ta il Gl YEATL: 60) 22 Fi ¥ PIVOT, KICK STARTING SHAFT | 1

36 |21104-1008-0000 CG125D 53 Zh Al 55 e SEAT, SPRING, KICK STARTING SHAFT 1

37 121106-1008-0000 CG125D )5 hih & A o RETURN SPRING, KICK STARTING SHAFT| 1

38 [21111-1008-0000 CG125D Jii Bl R COLLAPSTBLE 1

39 [93301-51611030000  |*F-H4 ¢ 16. 1X1X ¢ 30 WASHER & 16. 1 X 1X ¢30 1| B

40 23220-1008-0000 CG126D Ay FHhH & MAIN SHAFT, TRANSMISSION| 1

41 23240-1008-0001 CG125D- 1# TR R Fh A& (Rl 147) COUTERSHAFT TRANSMISSION| 1

42 (23200-1008-0002 CG125D-1#F B4 &(CG125D-1#)147 {BIZ & TRANSMISSTON MAIN, COUNTER SHAFT | 1

43 [21100-1008-0700 CG125DIE Ehh i s (Gl E AT L:60 % 5 5 SR HERY) KICK STARTING SHAFT ASSEMBLY | 1

44

45

13



o ?Af_“%

ONE-STOP PARTS SOLUTION
5|87 @] 4 [X]B)
23 L) GEARSHIFT MECHANISM

ﬁ:f 4458 (PART CODE) 4K (CHINESE DESCRIPTION) K%i’ﬁléﬁgﬁ;'s"‘ %T% FHERUARK
1 [B0089401120000000  |GB894. 144812 CIRCLIP 12 1

2 124303-1006-0000 CB1 254 R AR L SPRING, GEARSHIFT PLATE | 1

3 124319-1006-0000 CBI25 R AR (A [ Brkh) GEARSHIFT PLATE 1

4 |24301-1006-00000C  |CB125 /i kiAiiZH & CIud [E ks Re4%) GEARSHIFT SHAFT COMP 1

5 124302-1008-0000 CG125D 4 A [ml fir 3 3 RETURN SPRING 1

6 |93301-51400520000 | F#HE ¢ 14X 0.5X $20 WASHER 14X0.5X20 2

7 |B0089401140000000  |GB894. 1424814 CIRCLIP 14 1

8 |24300-1006-00000C CBL25RAMHAY &l (4 (CB125 M AE F25) GEARSHIFT LEVER COMP 1

9 |88031-1008-160035 CG125D-2A#%Y 7447 (1 #4 E 77 L:350)$% (D01 GEARSHIFT SWITCH COMP 1

10 |B008190106002020X  |GB819. 1485 TM6x20(2% [ ) SCREW M6 X 20 1

11 {24107-1006-0000 CB125Ri % Xk wannnay AR CEARSHIFLLORK L1 L 4 o
12 |24104-1006-0000 CB125HIEIFI A 1 L VVVVVV. alLuMai1{ULU.
13 |24106-1006-0000 CB125RNE Hlifk X CENTER FORK, MAINSHAFT 1

14 {24105-1006-0000 CBL25REN Ak X LEFT FORK, COUNTERSHAFT | 1

15 |91126-1008-00000X CG125DH B4R KEIZHe (22 A5 BOLT 1

16 |[BO00930006000000B | GBI3#fi#Ad6(H 5F) WASHER ¢ 6 1

17 {24202-1006-0500 CB125H1 B 2 4R (A AL E 1Y) STOPPING PLATE 1

18 [B0011901040100000  |GB119.1[Fl#} % p4x10 PIN $4X10 1

19 |24213-1008-0900 CG125DZ i (A A E TRy BARY) GEARSHIFT DRUM 1

20 |24304-1006-0400 CB125BH-S#E RLAR G SPRING , LOCATING PLATE 1

21 [2434A-1008-0000 CG125DFE ST #R ZH & (A2 AP/ RS E Pk B PUAS 1) LOCATING PLATE ASSY 1

22 |B057830006002020X  |GB57831R4EM6x20(2% [ 4¥) BOLT M6 X 20 1 9
23 |88004-1008-0100 CG125D-2#4% T 5lfirt Sk CONTACT, CEARINDICATION | 1

24

- AS# ALK GEARSHIFT MECHANISM
27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

13



ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

i LA B MAGNETO COMP

ﬁ:f 4T (PART CODE)

HH3C4FK (CHINESE DESCRIPTION)

X4 (ENGLISH
DESCRIPTION)

f 873

QTY

£ VEREMARK

82130-1008-0100

CG125DREFaHLES T-41 & (12V8R)

ROTOR ASSY, MAGNETO

82120-1008-020033

CGL25DREEENLE T S1(12VeR &R R A E) L1:330]3 021

STATOR ASSY, MAGNETO

B057830005001620X

GB57831R 4 M5x16(2% [ £)

BOLT M5X16

B057830005002520X

GB57831R 4 M5x25(2% [ £)

BOLT M5X25

91197-1008-00000C

CG125D7 29 7 45 5 [E| R ETMS X 18 (A 4H)

BOLT M8X18

82130-1008-0101

CGL25DRE L T4 & (12V8H) ANk 25 & 4%)

ROTOR ASSY, MAGNETO

21303-G011-0000

C100J3 3 &5 £ SR AL T3

SPRING

21305-1008-0000

CG125D)H ) 25 & 2 #H 3/ Tl

CONE BILOCKAGE

© |0 | |o || (e [o|—

21304-1008-0000

CG125DJA Bl &4 #iA kL

CLUTCH ROLLER

10 |21301-1008-0000

CG125Di R 25 & A P2 &

STARTING CLUTCH BODY

11 |21300-1008-0000

CG125D R 25 & 2 1

Luwwwuwwm

VVVVVV.

SEMRLY,~ OVERRENNT BG, CLULCY )
aCLUlUClI

TG E AL B MAGNETO COMP

13



EEIIIZII;E JA@

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

S B ELECTRIC STARTING MECHANISM

Y (PART CODE)

HH3C4FK (CHINESE DESCRIPTION)

X4 (ENGLISH

DESCRIPTION)

f 873

QTY

£ VEREMARK

82200-1008-440051

CG125D-3#2 3 FaA LB (L EES805 #l5% B4 e LL[RIJ510)

STARTING MOTOR ASSY

21402-1008-000

CG125D Xk i 40 Fil

SHAFT, REDUCTION

93301-51050518000

i $10.5%0.5xp18

WASHER ¢ 10.5X0.5X ¢ 18

2140A-1008-0105

CG125D-3# I K FE A & (— Vil & AR

GEAR, REDUCTION, 1

21401-ME13-0000

SB2SOBII ML L FE(Z)

GEAR, REDUCTION

2142A-1008-0100

CG125DIE A L Fe 4l & (Bifk)

PLATE GEAR ASSY

B057890006002870X

GB5789¥R A M6X28(2% [ £

BOLT M6X28

[CY [ [y g VY

)

VVVVVV.

P aW . W_N Iﬂﬂl’
calCUuucCl

HLH B AL
ELECTRIC STARTING MECHANISM

13



